GHAMPION

POWER EQUIPMENT

Champion Power Equipment, Inc., Santa Fe Springs, CA USA

PARTS INFORMATION

50 IN. UNIVERSAL SNOW PLOW SYSTEM
SERIAL NUMBER RANGE: ALL

To order replacement parts please visit:

® _ iit
3, —_ “‘ shop.championpowerequipment.com

or call 1-877-338-0999.
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BLADE PARTS DIAGRAM




BLADE PARTS LIST

# Part Number Description Qty.
1 |105526 Blade 1
2 | 105528 Blade Support Bracket 1
3 1105158 Blade Foot 2
4 |105538 Blade Wear Bar 1
5 |[105113 Blade Gusset RH 1
6 |[105114 Blade Gusset LH 1
7 |HK-142 Hardware Kit 1
71 | CB-ZP-0313-18-0_75 5/16-18 x 3/4 Carriage Bolt, Steel, Zinc Plated 4
22 | HNEN-2P-0313-18 5/16-18 Hex Flange Nylock Nut, Gr5, Zinc 13
Plated
73 | CB-zP-0313-18-1_00 5/16-18 x 1.00 Carriage Bolt, Steel, Zinc 5
Plated
74 | CB-ZP-0313-18-1_25 5/16-18 x 1 1/4 Carriage Bolt, Steel, Zinc 9
Plated
75 | CBSN-zP-0313-18-0_75 5./16-18 x 3/4 Short Neck Carriage Bolt, Steel, 9
Zinc Plated




PUSH TUBE PARTS DIAGRAM




PUSH TUBE PARTS LIST

# Part Number Description Qty. # Part Number Description Qty.
8 |105102 Tube Weldment 1 15.10 | HB-A325-0625-11-1_75 5/8-11 x 13/4 Hex Structural Bolt, A325 Steel 1
9 [105087 Pivot Plate 1 15.11 | P800249 5/16”-18 x 9/16” x 33/8” Eyebolt 2
10 | 105088 Hook Plate 1 15.12 | HN-ZP-0313-18 5/16”-18 Hex Nut, Zinc 4
11 [ 105089 Pivot Handle 1 15.13 | FEND-ZP-0313-1_25 5/16 x 1.25 Fender Washer, Zinc Plated 2
12 [ 105094 Handle Plate LH 1 1544 | Lw-zP-IT-0625 5/8 Lock Washer, Internal Tooth, Steel, Zinc ]
13 | 105099 Handle Plate RH 1 Plated
14 | 105214 Pitch Bushing 2 16 [ P800302 Pivot Lever Spring 1
15 | HK-143 Hardware Kit 1 17 | P800250 Safety Pin 2
- i 18 | P800304 Plow Spring
151 | CB-zP-0625-11-1 50 5./8 11 x 11/2 Carriage Bolt, Steel, 9
Zinc Plated
15.2 | HNNL-ZP-0625-11 5/8”-11 Hex Nylock Nut STL Zinc
15.3 | FW-USS-Z-063 5/8” Flat Washer USS Zinc
15.4 | CB-ZP-0313-18-1_50 5/16-18 x 1 1/2 Carriage Bolt, Steel, Zinc :
Plated
155 | HNFL-ZP-0313-18 5./16-18 Hex Flange Nut, Nylock, 5
Zinc Plated
15.6 | HNNL-ZP-0437-14 7{16-14 Hex Nut, Nylon Insert Locknut, Steel, 9
Zinc Plated
15.7 | SK-0437-14-0_750 Z:] 3—14 x 3/4 Hex Socket Head Cap Screw, 9
15.8 | CB-ZP-0313-18-1_00 5/16-18 x 1.00 Carriage Bolt, Steel, Zinc
15.9 | FW-SAE-ZP-0313 5/16 Flat Washer, SAE, Steel, Zinc Plated




HYBRID MOUNT SYSTEM PARTS DIAGRAM




HYBRID MOUNT SYSTEM PARTS LIST

1 105112 Hybrid Lower Mount Plate Weldment 1
2 |105104 Hybrid Upper Mount Plate 1
3 | 105119 Hybrid Mount Spacer 4
Hybrid Rubber Mount Spacer
4 | P800335 1_‘(’)0 i P 4
5 | Hk-144 Hardware Kit 1
5.1 | P800301 3/87-16 x 11/2” x 21/2” x 11/4” U-Bolt 2
5.2 | Hnnl-Zp-0375-16 3/8-16 Hex Nylock Nut, Steel, Zinc 5
5.3 | Fw-Uss-Zp-0375 3/8 Flat Washer, USS, Steel, Zinc Plated 9
3/8-16 x 23/4 Hex Cap Screw, Full Thread,
9.4 | He-G5-Zp-0375-16-2.75 | o Grade 5 Steel, Zi:c Plated 4
5.5 | Cb-Zp-0375-16-2_75 3/8-16 x 23/4 Carriage Bolt, Steel, Zinc Plated | 1




